20 CHASSIS MISCELLANEOUS

USED
GROUP, PART NAME and DESCRIPTION PART | £g
o o HUMBER | MODEL
515|516
20.000 - SHOCK ABSORBER-FRONT
Shock Absorber (Std. Dom. )(except Utility end Convertible)............|205577| 2| 2
Shock Absorber (Std. Dom. )(Convertible only)..eeuicceeesasssenncaasess| 205726 2
Shock Absorber (Hy, Duty Dom.)(except Ut1lity)eu.veveinrenerennnanaaa. |20306L] 2| 2
Shock Absorber (Std. Dom. )(Utility only)...eeveervreennnn. AP AL e [ L [
Shock Absorber (Std. Export)...e..cvurcernenn.. A A i b B ] Freds T o g (]
Lﬂﬂkﬂu‘t.; ------ L OB IR B N NI S R N R R N I R N B R - o e R s oa E R R Y megj? h u
20,002 - SHOCK ABSORBER TO UFPER SUPPORT CUSHION
T TRl Ty s e B e o ey e Py PR B Mo S Pl R b ot B P L i - 206651 4| U
Retainer, 13!32“ T D L e e e e R veeee-..| 201015 W 4
Retainer (Pﬂut} 9{16“.. ................................. R Dal 201118 2| 2
Sleeve...... B eIy oy O S L X A T R S R D e I AR Ao 22T 2 ks
20.004 - SHOCK ABSORBER TO FRONT SPRING SEAT CUSHION
TN e A e O B S e e S e U G B, & TR o ..| 206651 U b
Retainer, 13!32“ L AL e SRR e s g S e T e b S A R s 201015 2| 2
Ratalnar, a2 NI Bihat et Lo Sy e L R S S o e 202867 2| 2
o8 reris B3 900 B T PV e s Py O e TP iR s P o i o A e e B A T 201kg1| 2| 2
SUPPOT L s e T A B i T B At s Rt A S P e S, 2olisl| 2| 2
20,010 - SHOCK ABSORBEE-REAR
Shock Absorber (Std., Dom, )(except Utility and Convertible)............ 205578| 2| 2
Shock Absorber (Std. Dom. )(Convertible Onl¥)......eecevesessnonnnoenns 205727 2
Shock Absorber EH.‘E". Duty Dom, J{except Utllity) ... viceverucrcanncnnanns 203hp2| 2| 2
Shock Absorber (Std. Dom. )(Utility only).....c...... e T 203u62| 2
ShockAbag rhari( B A Btn e Th ) e e E e s areie relbl b s 206488 2| 2
T L e L L 201l g 7
Flatwasher, Outer (15/32" x 1 1/4" x 1,#16") s Lal gtk vt e e 201495 W L
Flatwashser, Immer (21/32% I.D. x 1 5/16" O.D. )evevrncecrcncrnsnnaes .| 206120 2| 2
e A I L e A T S T R C i e a v miate s uialar o v e s o e 658 W M
20,100 - FRONT LICENSE PLATE ERACKET
Bracket (incl. Bumper)....... A OO e e T et Sy 2obm1g 1 1
Bnlt'l 1!1"“"2'015;3“1{1. Hd-u! ------------ FE P B AR SRR RN EE? 2 E
Tlatwamher et uhEem, < . 0Ll w0 D LI s h 0 e e R 24% 3 2
Lockwasher, 1/U" Med... ... e s S Bammem R [ e e e 190 a e
E‘Ilt—, 1;1‘“"'2D Hx‘-l‘li - v g EEE TR T EE EEETE RS EREE R EG} 2 E
Bmparq'lf'l!lIII'FII'Il'l‘l!"llll‘!'!“l‘!"l!"III-'I!-'I"'!I'I-"‘I!Irl‘ll‘l‘il‘-"" Eﬂh'll? 1 1
20.106 - FRONT LICENSE PLATE MOUNTING PARTS
Bﬂlt"l 1;uﬂ_Eﬂx3}fE“ |I'r- Hﬂ-. 'Gl'. Recq-—.--.'l-l'l-l-+--|+.n-.-----l'tln--ttn ?53 2 EI
Eutj 1,"""'“_25 Eq_'llt-'lli’li.ii-ijlillr“'-Iill-ril-i!!II.i!!.'l!'ll-l-l'lil'l'l"I 235 E E
20,115 - REAR TLICENSE PLATE BRACKET
HOTE: For Bracket on Utility models see License Light, Group 30,0702,
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20.115 - REAR LICENSE PLATE BRACKET (CONT'D,) |
Bracke b 0t e kil e atats i N OGBSO e R 204118 1| 1

Bolt, 1;"&"-2{) x 1/2" Hx, L S L O A A o s oo LT a2 §2

Lockwasher, 1/4" Ext, Tooth............ Jr i e L 370 2| 2

Hut, 1fUP-20 BX,..0ccenmavnmamveanases SBotRokEn A LT et B 203 2| 2
PR Sk St e A S e M T e R il o SRR AR 20011:119 2| 2
e A B AL OGHS 6 S e o R LG O e G T B ag e e L o S O 204120 1| 1

T s A CECR ey TR LG PR il R 1A R R e S B4 1)1

Lockwasher, 1/4" Ext, Tooth......ceeens. A o 3 o 370 1| 1

D R e R e e e s SEEISR T RO o T 203| 1| 1
20.119 - REAR LICENSE PLATE MOUNTING PARTS

W n e g1 2
Bolt, L/W-20 x 3/8" Tr. B SL.-e--- " oxcept Utality modsle |-1117 205500 2| 2
Tlatwasher, 1/4% Sm......... N e T 2u3| 2
Fat, 1/49-20 Sq....... B S s e LR { Utility models only } ..... 235| 2
20.200 - FRONT BUMPER BAR
T L e e e e el 20l26| 1| 1
3 TR () oS S el R T A M WA A to Inner Support 7| ........ 201471} 2| 2
w Locknut, 7/16%"-1% Hx,.........0..... and Bumper Guard [ __..... 205650| 2| 2
, Bolt, 7/16"-1k x 1 1;2" (1 ;% L P e el e g L e ceu...|cOW125] 4| b

AT T Tl B e i - P P et e e et s B ::1 Du.::r .............. 201471 4 L

Locknut, T/16%-14 BX..o''veveneneeinnaneaas R iyt Vs A 2 205650| L 4
Flate, Spacer....... e B e m e waloe i es nTalsTaiclate (e ol elprs alatalela 20127 6| 6
20,208 - FRONT BUMFER SUFPFORT
Support, Center..... e datetYete clais ainia s /olelstoa 8's nislaai/sTa0 d B ein Al alssinlnn e tee eielali e 206998 1| 1
Support, Cuter, Rlght.....cccevevesmcssnnnas iy e s T B Bt G Ve CHe T 206999| 1| 1
Support, Outer, Left........... A I oie e n e nininlalele ¢leTeleriz ats e i e 207000 1} 1

BOY NSl oA o0 e 13/ SNy GHAL, T L L TR R o e e T5M W L

nﬂtﬂanher’ 9!16 ----------------------- tn Fra'ma --------- 'EE R TES h h

LT R g D T - S S A B e SO e o0 223 4 L
THENLAtOT (0, PUIar . PAT Yy o s rin ' oiafolels 5 o lx L At aa s 8l n - w8 s m o oo oeTs ...j20130| 1| 1
20,250 - REAR BUMPER BAR
Bar (except Utility)...... o et Lo A P L NS ¥y A o) 206961 1| 1
BE.I' {Utilit@' ﬂnly} ............ T T R e e e ' EE R EUEQEE 1

Flatwasher, [, mrtadaesllng copa b pip )il to Inner } cees|201471 2| 2

Lockmut, T/IEN-1 B, . .oosiarcecrancann Support BRI ) s 205650 2| 2

ggl_;., Eilg“-llf- x 1 1f2" Oval H4,.......... to Cuter oS tatets sl atelrln n gggﬁ?% g 3

wa B lllllllllllllllllllllll o w e e eew | e mem®PE | e ¥ -

Locknut, 7/16"-14 Bx,......... eSO e Sl G 205650) 2| 2
Plate, SPECETr.....cccccoea- P S R e R e A L e e 2ok127) W M
20.252 - REAR BUMPER SUFPORT
Support, Inner, Bight..........ccccuvuus except |.cecieacrriiiinan N EDE‘BEE 1 1
Support, Inner, Lefb......oeeeneneennnas DEldtrl s e ey 206964 1| 1
! ¥
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GROUP, PART NAME and DESCRIPTION PART | cpp
| ' an HUMBER | MODEL
Pl S15 | 518
20.252 - REAR BUMPER SUFPORT (CONT'D,)
Support, Immer, Right.........cce.uu. Bxeen bior | Sene S e e 20k13g| 1
SUNDOT S B IINeT AT, . e i e ULTRICH - SO [ = T R A 20l1ko| 1
SuppoTtaEOutar e Rl st et ads e h e A T e g e solala| 1| 1
Support, Cuter, Left............. SO O A0 Ao R0 DD DUt T oo SOs S g 2ollkz 1| 1
TR ST eI e g Ly 3 T s 2 MR i me e e B S e 754 6| 6
L i e T A I o to Frames 1w aoani iy 755| 6| 6
LA SR D oy e LT 223 6| 6
20.260 - BUMPER GUARD-FRONT .
guardi Bt ehtf(Vasal Oap ) oti s D2 o0 10 8 5 ke net uteoied Nl S5 Sewan b 206965 1| 1
QA e b (T A Can L o R a vty 206966 1| 1
Bolt, T,flE“—lllxll,-*E“ R4, Hd, Carriage ..... TR iR Ll SARELT 752152 82 !
FTanwonnat et ohon Gainc Kol tux g omasie It M i SOt TR 201k 2| 2 i
Locknut, 7/16"-1k Hx....... PR A I B T R o s B, 205650 2| 2
P (T B o T ) T L e e T e 206967 2| 2
Spacer (2 11/32" Lung} .............................................. 206068 2| 2
Spacer (1 7/16" Long)...... T . T L R 205953 2| 2 4
Flatwasher, 3/8" Hy...... M AT e s Mol ISR S T L Tt - el 2 b
Lockwasher, 3}'5“ Hed O P e Yata faTatas s/ taFoiuleTe SV aln Vs iara als il esaTnle o aiaboiat LTare L iT PRt e Eie 192 L L
I Ry ST TS S R B a s e e R e S e S Rk e i 188 L Y
20,265 - BUMPER GUARD-REAR
Guard, Blght (lese Cap){except Ttility)...vuereunncnnncncanecconnnnes 206965 1 1
Guard, Left (less Cap){except UtAlity).. ... olerunereineronennnmunnanss 206966/ 1| 1
oty e g W D e e T KRS s S i i b el S R e oA e ) 2olllg| 1
Ty P LR A By T L L e e I o I et 2oM150 1
Bolt, 7/16"-1l4 x 1 1/8" Ra, Hd, Carrisge ...... N et L e sy 52| 2 2
Flatwaaher, ... ccesnnane AR R ha I s S R T A 201471 L I
LTI e e IR Sl o 7 2056500 L 4
Cap (inel, Bolts)(except Utility).....vevevenen-s oo osrae OO KR .| 206967 2| 2 [
Spaceralcrly s Long Vi BT SRS, e B A B 206068 2| 2 l
Spacer (1 7/16" Long)........c.cuee. A L o B e DT 2[1:69163l 2l 2
Flatwasher, 3/8" Hy........ SRR e, Ty s a e SA AT r s o R T e e 2 LT
Tio CEWE BN AT 3 B Medl e e o e L it b ok 2 " 192 4 L
1T A AL F R S e S e L e et elote eis e a e e et 188 W W
20, 300 - TOOLS
Tool Eit (incl, Jack, Wheel Wrench and License Mtz, Parts){Utility
T i 2 o e S AN SR TOWOR - 5 e e e s v Sl el 207501 1
Wrench, Wheel Bnlt“ .................................................. 207288 14 1
A 3 T L e S R i, e B e R S e T ] e et T [ i
Bapedtfoursaided  Bhaf ool o)., (oo oh e ras s vh et vanasinsi s esin et s dos| - 20UTGT Y |0
Base (three 8lded Shaft Hole)...iu..vevoeecrrennsssasacsannnnannseanass 200154 1 1
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